






















































KEY NO. PART DESCRIPTION SPEC QTY

1 Base Frame 2

2 Guide Shaft □□□□50×1954 2

3 Top Frame 2

4 Intermediate Stand L 1

5 Intermediate Stand R 1

6 Rear Post L 1

7 Rear Post R 1

8 Decorative cover 2

9 Guide rod Φ25×1846 2

10 Sliding frame L 1

11 Sliding frame R 1

12 Upper connecting frame L 1

13 Upper connecting frame R 1

14 Weight Stack Cover L 800×428×70×60×1 1

15 Weight Stack Cover R 800×428×70×60×1 1

16 Protective cover 426×188×1 4

17 Horizontal bar 1

18 Connecting Frame Rear 2

19 Mobile rack R 1

20 Mobile rack L 1

21 Bearing frame 2

22 Weight Rod φ30×φ28×φ25×1914 1

23 Bottom Plate 484×105×4 4

24 Short Safety Rack L 1

25 Short Safety Rack R 1

26 Long Safety Rack L 1

27 Long Safety Rack R 1

28 Dip Bar L 1

29 Dip Bar R 1

30 Guide Rod  Rear 4

31 Safety hook Bracket L 1

32 Safety hook Bracket R 1

33 Foot Pedal Set 1

34 Small grip frame 1

35 Fixing frame 2

PARTS LIST

27







KEY NO. PART DESCRIPTION SPEC QTY

PARTS LIST

106 Bushing φ25×φ21.8×φ12.2×8 6

107 Bushing φ38×φ34×φ27×26 8

108  End Cap φ25 18

109  End Cap □□□□50 3

110  End Cap φ28 4

111  End Cap □□□□40×50 1

112 Hook φ8 4

113 Bent Washer 20×R20×φ9 2

114 Hex nuts M12 2

115 Allen Bolt M6×10 30

116 Allen Bolt M8×25 4

117 Hexagon socket countersunk head screws M8×20 2

118 Hexagon socket countersunk head screws M6×12 18

119 Allen Bolt M12×30 2

120 Hexagon socket button head screws M8×16 2

121 Hexagon socket button head screws M6×30 4

122 Hexagon socket button head screws M5×25 2

123 Allen Bolt M8×16 8

124 Set screw M8×8 2

125 Carriage Bolt M10×70 12

126 Hexagon socket button head screws M10×65 2

127 Nut M10 2

128 HEX Bolt M10×90 8

129 Allen Bolt M10×38 2

130 HEX Bolt M10×45 14

131 HEX Bolt M10×25 16

132 Allen Bolt M10×16 4

133 HEX Bolt M10×75 24

134 HEX Bolt M10×35 2

135 HEX Bolt M10×65 6

136 HEX Bolt M10×105 2

137 HEX Bolt M10×95 8

138 HEX Bolt M12×90 1

139 HEX Bolt M12×95 2

140 HEX Bolt M12×25 22

30



KEY NO. PART DESCRIPTION SPEC QTY

PARTS LIST

141 Nut M12 3

142 Washer 6 34

143 Washer 8 4

144 Washer 10 152

145 Washer 12 28

146 Washer φ30×φ10.5×2.5 4

147 Nut M10 78

Allen wrench 4# 1

Allen wrench 6# 1

Allen wrench 8# 1

31


	0
	01
	02
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	X6英文



